_ 4 HEEEENEEEEEE
4
= —
' 1
i ! |m.|
I N S
..Ir.IL._l .“||.
FE
._.TITI_II. ___I— —
| “ ) _l.— -
- pe == ’
_—— Jl-_.l..ll
_ x—l._|m|— -ﬂl
_ _l,rn—l.ll_.l___.lal
.mll.“-u_LI_-I
| '
TIT-JJ!.l
R i Bl s o
b-H m
| ' .
i N
o “
. N D B _
CT o7 i
. a1, T HE
__rrﬂ mem |_-J_-J“
T i
LT T
panps
..ulhl_I..._l - -
REEERE L
T T 7717 t ][







STUDIES ON HEALTH ASPECTS OF
WATER RECLAMATION

DURING 1974 TO 1983 IN WINDHOEK,

SOUTH WEST AFRICA/NAMIBIA

by

MARGARETHA ISAiaCSON
South African Institute for Medical Research
P O Box 1038
JOHANNESBURG

A RAUF SAYED
Department of Community Health
University of Cape Town

T ey

LIBRARY, INTERNATIONAL REFERENCE

W H J HATTINGH | CENTRE FOR COMMUNITY WATER SUPPLY

4 AND SANITATION (IRC)
[...]
The reason for the inconclusive results from these epidemiological

studies is perhaps the difficulty of identifying small effects in a



population (NAS, 1980). The complexities introduced when humans are
exposed to multiple contaminants in low concentrations (ug/¢ or less)
in drinking water, make it virtually impossible to establish a causal
link between water quality and the health of the consumer.

In spite of these difficulties, a study group of the World Health
Organization called in 1975 for the following action: "When there is a
plan or project for a water reclamation scheme in any area, an imme-
diate basic study of the general health, prevailing diseases and mor-
talities should be carried out on the population. This should be con-
tinued until commissioning of the plant and then extended into the
future in order to observe any statistically significant differences."

For the reasons outlined above, the Water Research Commission entered
into an agreement with the South African Institute for Medical Re-
search (SAIMR) to study both the microbiological quality of the re-
claimed water and the epidemiology of the introduction of this water
to the community of Windhoek. This report then provides a summary of
the research carried out over a decade by the SAIMR in collaboration
with the Water Research Commission.

THE DEVELOPMENT OF THE TECHNOLOGY TO RECLAIM
POTABLE WATER FROM TREATED SEWAGE EFFLUENT

In 1957 the Goreangab Dam and Water Purification Works were being con-
structed to supplement the existing water supplies derived from the
Avis Dam and boreholes. The new Gammams Sewage Works comprised biolo-
gical filters and a series of maturation ponds and was commissioned in
1960.

The domestic supply to Windhoek therefore consisted of two surface im-
poundments (Avis and Goreangab) together with 36 boreholes, scattered
throughout the city. The purified water was pumped to main distribu-
tion reservoirs from where it was mixed with the water pumped directly
from the boreholes.

During 1972 a further source of potable water to Windhoek became
available when the Department of Water Affairs commissioned their Von

Bach Dam on the Swakop River. The Von Bach water was purified at the



dam and then pumped to a receiving reservoir at Windhoek from where it
was released to the reservoirs operated by the City of Windhoek.

The reclamation plant, commissioned in 1969, was designed to treat
4 500 m3/d and comprised algal flotation, foam fractionation, disin-
fection and activated carbon treatment (Figure 1). The integration of
the reclamation plant with the Goreangab Dam Waterworks is shown in
Figure 2.

The reclamation plant was modified to incorporate research benefits
obtained from Daspoort (Pretoria) which resulted in the omission of
the algal flotation tank and foam fractionation (Figure 3). These
treatment stages were replaced with the high pH lime treatment and am-
monia stripping processes. A flow diagram of the reclamation plant,
showing the process stages together with the sampling points (designa-
ted WR) is shown in Figure 4.

Additional purification capacity at the Gammams Sewage Works was pro-
vided by the introduction of an activated sludge plant. An effluent
low in ammonia-nitrogen was now available and this led to the omission
of the high pH lime treatment and the ammonia stripping process. A
flow diagram of the existing plant is shown in Figure 5. The effluent
from the biofilter plant is treated separately from that of the acti-
vated sludge plant in three maturation ponds (numbers 1, 10 and 11,
Figure 6). The other maturation ponds (numbered 2 to 9, Figure 6) are
used for further treatment of the activated sludge plant effluent
prior to reclamation. The integration of the reclamation plant with
the sewage treatment plant is also shown in Figure 6. The integration
of the reclamation plant with the Goreangab Dam Water Treatment plant

remains as shown in Figure 2.

THE DEVELOPMENT OF A RESEARCH AGREEMENT BETWEEN
THE WATER RESEARCH COMMISSION AND THE SAIMR

The urgency to provide Windhoek with an additional source of water did
not allow enough time to conduct a thorough epidemiological survey of
the prevailing disease pattern in Windhoek. There was little doubt
that the bacteriological water quality would be of a high standard but
a number of unanswered questions remained. It was also reasoned that
-to ensure confidence, more than one organisation should independently



co
2
!

A_LtUM

LIME cﬁ’z

MATURATION pH

POND EFFLUENT [—CONTROL

FIGURE 1: SCHEMATIC

ALSAE FOA(I\:II CHLORINE RAPID GRA-
FLOTA - ~ FRACTION-H— VITY FIL-
TION — —{ ATION CONTACT TRATION
FREE RESIDUAL Cb l
AIR l -ACTIVATED
- CARBON
ABSORP -
TION

FLOW DIAGRAM OF WATER

RECLAMATION

PLANT (MARK 1)




co, DOSING
MATURATION Y ponp|  PH ALGAE
EFFLUENT CORRECTION FLOTATION

BREAKPOINT CHLORINATION TO MAINTAIN
0,5mg/l FREE
CHLORINE AFTER SAND FILTRATION

ABS LIME SETTLING

BREAKPOINT CHLORINATION TO
MAINTAIN 0,5mg/I FREE RESIDUAL
CHLORINE AFTER SAND FILTRATION

)

GOREANGAB _ DAM SETTLING
WATER
LIME DOSING

ALUM. SULPHATE DOSING

Y Y

SAND SAND
FILTER FILTER

@ | |

CLEAR WATER SUMP

REMOVAL DOSING

v Y

SAND SAND
FILTER FILTER

CHLORI -
NATION
FREE RESIDUAL

CHLORINE RECORDER AND
ALARM AT 05mg/l CI, ~——»

FREE RESIDUAL
CHLORINE RECORDER

PUMP MAIN TO CITY RESERVOIR

CARBON
CHLORINATION FILTERS
TO MAINTAIN O,1- 0,5mgyI|
0,2 mg/I FREE CHLORINE
RESIDUAL Cl, AT, DOSING
OUTLET OF CITY TO CITY
RESERVOIR RESERVOIR

BORE HOLES

AND ALARM AT 05 mg/l Cl,

FIGURE 2: INTEGRATION OF GOREANGAB DAM AND RECLAIMED WATER PURIFICATION PLANTS,




LIME

Cf2 co,
MATURATION HIGH pH AMMONIA RECARBO- | CLARIFI- 1 SAND
POND EFFLUENT |qmmmmment] | ooy~ | | NATION [7| CATION ™7 FILTRATION

' ct, j—ct
AR | ACTIVATED
CARBON  f«— CHLORINE
ABSORP -
TION

FIGURE 3: FLOW DIAGRAM OF WATER RECLAMATION PLANT (MARK 1)




Ca(OH)2 —»

e

WR
2
WR
3

15

'FJ

o

w

2
g

|— Aur

Cl,

@!

WR
12 GOREANGAB
TREATED
WATER
I
C{ 2 CLEAR TO RETICULATION
WATER .
v SUMP ¥
WR WR

13

14

MATURATION POND

LIME REACTOR

PRIMARY SETTLING

DRYING BEDS

STRIPPING TOWER

PRIMARY RECARBONATION
SECONDARY SETTLING
SECONDARY RECARBONATION
SAND FILTER

BREAKPOINT CHLORINATION
ACTIVE CARBON ABSORPTION
POST-CHLORINATION
PRIMARY SLUDGE
SECONDARY SLUDGE

FIG4 ' FLOW DIAGRAM OF MODIFIED WINDHOEK WATER RECLAMATION PLANT (MARK II)




ALUM LIME.

(0 Cl2
sz 1
l CLARIFI - .| CLARIFI-|__| SAND .| CHLORINE
MATURATION CATION CATION FILTRATION CONTACT
POND EFFLUENT —
(ACTIVATED cfz
SLUDGE ) ‘ ACTIVATED
. , CARBON
ABSORP -
TION

FIGURE 5: FLOW

DIAGRAM OF WATER RECLAMATION

PLANT (MARK 11I)




4,500 m3/d

PRIMARY
SETTLING

|

SINGLE STAGE

8,200 m¥d

AERATION BASIN
4:1 RECIRCULATION

SAND l R

FILTRATION

FIRST ANOXIC |<+—1

BIOFILTERS.
SECOND_ANOXI
RE— AERATION CLARIFIERS
'WS h——— - s
19 ,’ ’ \\ 1 ws ]
\%5) N2,
HUMUS '
TANKS
A
s
£
1O RIVER

FIGURE 6:

FLOW DIAGRAM OF THE WINDHOEK SEWAGE

FERMENTATION |<—

BREAKPOINT
CHLORINATION = >

MATURATION PONDS

TREATMENT AND

SETTLING
(SECONDARY)

SETTLING
(PRIMARY)

CHLORINE
CONTACT

RETICULATION

RECLAMATION WORKS (MARK IH)

01



11

study the quality of the water produced. The NIWR, Windhoek Munici-
pality and the Department of Water Affairs analysed the water at requ-
lar intervals but none of these organisations had the necessary medi-
cal background to evaluate the health implications of the consumption
of reclaimed water. Therefore the Water Research Commission entered
into a contract with the CSIR, through its NIWR, the Municipality of
Windhoek and the SAIMR during 1973.

The SAIMR was requested to participate in the surveillance testing of
the virological and bacteriological quality of the different sources
of potable water as supplied in Windhoek and also to initiate an epi-
demiological study of the Windhoek population. This study consisted
of the following tests :

(i) A weekly testing for the presence of human enteric viruses
in 10-litre samples of the raw water fed to the reclamation
plant (purified sewage effluent) as well as the finally
treated reclaimed water.

(ii) A spot checking (at least monthly) of the settled sewage to
the Gammams Sewage Purification Works, the humus tank eff-
luent, the maturation pond effluent, the reclaimed water
after different stages of treatment, the water after dif-
ferent stages of purification in the Goreangab Water Treat-
ment Plant, the water from the boreholes and the treated
water from the Von Bach Dam for total coliforms, Escherichia
coli, Pseudomonas aeruginosa and coagulase positive
staphylococci.

(iii) Epidemiological studies supported by 1laboratory tests for
viral infections and a data bank of the prevailing disease
pattern of the Windhoek community.

The above agreement was replaced by a more comprehensive agreement be-
tween the Water Research Commission and the SAIMR during 1975. This
contract was again modified during 1977 to further broaden the scope
of the studies and made provision for four separate bodies (viz. the

NIWR, Windhoek Municipality, SAIMR and the SWA/Namibian Department of



12

Water Affairs) to collect more extensive data on the quality of drink-
ing water supplied to the City of Windhoek. The data so collected
were submitted to the SAIMR who in turn prepared annual reports, based
on the data and submitted these to :

(i) the steering committee meetings for consideration;
(ii) the health authority in Windhoek.

METHODS, STUDY POPULATION AND MATERIALS

In order to standardise the analytical methods used and the sampling
points and frequency of sampling, a subcommittee was appointed to
clarify these matters. This subcommittee was chaired by the NIWR and
consisted of representatives of all the research workers connected
with this project. This procedure was thought necessary to ascertain
that an independent surveillance of the water quality could be main-
tained and also that the frequency of sampling would be such that
daily observations could be made. In addition, the SAIMR collected
data on the prevailing disease pattern of the community in Windhoek.

5.1 Sampling points

The letter W was used to designate samples from Windhoek and the
second letter designated sewage, reclaimed water or dam water, which-
ever was applicable. The codes WD (Goreangab Dam water), WS (Gammams
Sewage Works) and WR (reclamation plant) were accordingly assigned to
the sampling points, the locations of which were as follows :

(a) Reclamation plant : (Figure 4)

WR 1 Raw water intake and equivalent to effluent from matura-
tion pond No 9 (Figure 6).

WR 2 High pH Time treatment

WR 3 Primary settling

WR 4 Effluent after drying beds

WR 6 Ammonia stripping

WR 8 Primary recarbonation

WR 10 Secondary recarbonation



13

WR 11 Sand filtration

WR 12 Breakpoint chlorination

WR 13 Activated carbon filtration
WR 14 Final water

(b) Sewage works : (Figure 6)

WS 18 Settled sewage

WS 19 Biofilter effluent

WS 20 Humus tank effluent

WS 22 Activated sludge effluent

(c) Water treatment plant : (Figure 2)

WD 22 Goreangab Dam : raw water
WD 23 Goreangab Dam : treated water

(d) Additional samples

WD 24 Von Bach Dam treated water at the reservoir in Windhoek
WD 25 Avis Dam : raw water

WD 26 Avis Dam : treated water

WD 27 Pahl Quelle group of boreholes

WD 28 Kleine Kuppe group of boreholes

Samples were collected daily, seven days a week, but not necessarily
from all the sampling points at the same time. Sampling frequency
also varied according to needs. For example, modification to a parti-

cular treatment process would be followed by an increased frequency of
tests on the affected stages.

The reclamation plant was operated intermittently as and when the need
for augmentation of water supplies arose. This provided an unique op-

portunity to study the possible health effects, if any, of the re-
claimed water.

5.2 Bacteriological counts

Initially, the tests done consisted of a total plate count, coliforms



14

and E. coli on all samples, supplemented by tests for the presence of
Clostridium perfringens, Pseudomonas aeruginosa, enterococci and

Staphylococcus aureus in treated water samples.

The methodology for these tests was standardized by the Technical Sub-
committee and is outlined below :

- Standard plate count

The medium used was Oxoid yeast extract agar. Four plates were
prepared for each dilution and were incubated at 37°C for 48 h.

- Clostridium perfringens

These were isolated by means of the membrane filter technique
on Wilson-and-Blair culture medium. Identification was done by
Nagler reaction.

- Staphylococcus aureus

The membrane filter technique with Difco mannitol agar was
used. The cultures were incubated at 37°C for 48 h and their
identity confirmed by DNase production on DNA agar plates. The
number of colonies to be tested by this method was calculated
in the manner as described under E. coli above.

- Pseudomonas aeruginosa

A qualitative membrane filter technique with Drake's culture
medium was used on 100 m¢ samples in triplicate in order to
test a total of 300 m¢. The additional use of acetamide medium
served to indicate the presence of presumptive Pseudomonas
aeruginosa when a characteristic green colour developed.

- Enterococci
The membrane filter technique and Difco M enterococcus agar
were used. The filters were incubated on agar at 45°C for 48
h. Confirmatory evidence was obtained by the use of 0,4 g
potassium tellurite/kg agar.

These methods are detailed by Grabow and Isaacson (1978),
Grabow and Du Preez (1979) and Grabow (1981, Appendix 9.1).



15

- Coliforms and E. coli

The membrane filter technique was applied using disposable
Gelman filters. MacConkey membrane agar was used for culture.
E. coli was identified by indole production at 44°C. If less
than 20 colony-forming units (CFU) were obtained, each colony
was tested, and when more than 20 CFU were obtained, 20 CFU
were selected and tested.

- Vibrio cholerae

The method of isolation was described by Isaacson (1975) and
involved enrichment in alkaline peptone water and the selective
TCBS agar containing thiosulphate, citrate, bile salts and
sucrose.

5.3 Human enteric virus counts

Counts for human enteric viruses were done on 10-litre samples of
treated waters and on 1l-litre samples of sewage effluents. Sewage
samples were collected weekly at points WS 18 and WS 20 and the other
fortnightly at points WR 1, WR 12, WR 14, WD 22 and WD 23. The Amicon
filtration and cell culture techniques were used for virus isolation.
Cultures showing evidence of viral multiplication were forwarded to
the National Institute for Virology for identification. Quantitative
tests were done on the WS samples and the results expressed as TCIDsQ
(50% tissue culture infectious dose). On the WR and WD samples only
qualitative tests (virus present or absent) were carried out.

5.4 Epidemiological studies

Epidemiological studies which had been commenced in the early nineteen-
seventies were expanded during 1976. It was generally accepted that

studies to assess the health effects of a water supply on a population

was an exceedingly difficult undertaking. There are many reasons why

this should be so but the most important one is, without doubt, the

presence of a large number of confounding variables. This was appre-

ciated by us as early as 1973 and we were not surprised therefore by

the frequency with which this problem has presented itself.



16

The accomplished fact of an established reclaimed water supply to the
city of Windhoek, critically in need of water augmentation, presented
the opportunity to carry out epidemiological studies to assess both
the short-term and long-term effects on health, if any.

In addition it was recognized that such an undertaking would also pro-
vide opportunities for studies, the results of which, though not
directly related to reclaimed water consumption, would furnish a data-
base on the health profile of the population, useful for future water
related and other research projects.

The following long-term investigations were planned and carried out :